PART A. PARTICULARS OF SAMPLE SUBMITTED
AT 37 ST o TR T et faraRor

TRY&0r JETOIA H/Test Certificate No:
NTH(SR)/CIV(G)/24/4956_1

a) O 9 F%1 &/1ssued To
b) udi/Address

c) UTEd &1 9ey 9 Ud faHis/Customer's Ref. No.

d) T ge¥es fRIfd/Sample Sealed Status
e) Wieur areft 1 fdaRu/Description of Test item

f) TFUE(T @7 fdaRu/Description of Nomenclature

g) T $ Rfdear (IR &)/Product Specification(if
any)

h) = wify it fAfY /Date of Receipt of the Test
item

i) ®rf fAsures $i [ifd/Date(s)of Performance of

Tests
j) aRAM/Quantity

k) Y o @ / 3ifaw R, IR g/Any other
Information / Expiry Date, If any

1) 3FFFT Pre/Section Code

m) STgHE TS §&T/Section Certificate No.
n) YHUYA &1 YdR/Certificate Type

o) W ye WE/Reference Certificate No.

p) fRwavfi/Remarks

ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

. 3TR.U%. T&1/SRF Number:
NTH(SR)/CIV(G)/24/4956

COMPLETE TEST CERTIFICATE

SR B9 Y fafd/Date of issue
20 Sep, 2024

IS T/QR Code
: NTH240056702

Monier Roofing Private Limited

#143/C3, Phase 1, Bommasandra Industrial Area, Bangalore - 560099.,
Bengaluru, Bengaluru Rural, Karnataka, India - 560099

TR/SR/24/1816 - 10 Jul, 2024
Not Sealed

1. Transverse Breaking Strength (TBS) 2. Water Absorption 3.
Permeability

Romana Light Concrete Roof Tile

IS 654:2023 - Clay roofing Tiles-Mangalore pattern Specification

01 Aug, 2024

From: 09 Aug, 2024  To: 18 Sep, 2024

6.0 Nos

24CVD2C4N (Pages:3)
24CVD2C4N_1

New

Test Report Uploaded.

AntuCD
OIC SAMPLE CELL
Signed on: 20 Sep, 2024 11:54 AM

1. This Test / Calibration Certificate shall not be reproduced except in full, unless permission for the reproduction of an

Signature Not Verified

appre¢
antu&d Bhly to the sample/ items submitted.
(Sample

tract has been obtained from the Director, National Test House (SR), Chennai. 2. This Test / Calibration

This is a Computer Generated Report.



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

PART B. SUPPLEMENTARY INFORMATION

I, T @ bt Hfohar ot He, STt e B

Reference to sampling procedure, wherever applicable.

2. oeor RIS & Fefere A= v aRA10r 0l 8 HETId Yol S I7%, dTfid, e oiR / arerar
BT , A BIS 8
Supporting documents for the measurements taken and results derived like
graphs, table sketches and or photographs as appropriate to test certificate, if
any.

3. e qH® / R e § FafRa wen vl § foue=, I a1 &
Deviation from the test methods as prescribed in relevant ISS/Work instruction,
if any.

4, qRYeror Il i gea/identification of Test item

5. s T Tt Bt ggar/Method(s) used for Test

6. AT Tifha Tet urfies 8l/Sampling Procedure where relevant

7. gfaRer $F fRIfd/Environmental Conditions

8. UGN Y ST aTel TR A /SuavT/Major Standards/Equipments used
9.  Ffaiver Td/Site of Calibration

10. A1 T 9T oFTH I &/ Traceability of Measurement

Not Applicable

Not Applicable

Not Applicable

One sample stated as Romana Light
Concrete Roof Tile

IS 654:2023

No sampling is done
IS 654:2023

IS 654:2023

NA

NA

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 1 of 3

S Murali
OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 18 Sep, 2024 17:26 PM



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

PART C. TEST RESULT

Clause No
S.No. Table No.
SI. No

1 7.3 Breaking Load Test Breaking Load Test - -

Min Max
Limit Limit

Parameter - Method

of test Test Description

2 7.2 Permeability Test Permeability Test - -

3 Tl Water absorption Water absorption - -
Test Test

Result/
Observation

Breaking Load, kN: i.
Average Value= 2.3;
ii. Individual
Minimum value =
2.2

Satisfactory. No
water dripping is
found at the bottom
of the tile.

Water Absorption,
percent by weight: i.
Average Value= 5.1;

ii. Individual

Maximum value =

5.4

SENTHIL KUMAR M
Lab Sc. Testing/Calibration Civil

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 2 of 3

S Murali

OIC Testing/Calibration Civil

(Reviewed & Approved by)

Signed on: 18 Sep, 2024 17:26 PM



Part D.
REMARKS

Please see the test results

Notes

NIl

HRT WRDR

Government of India

T orfeqor et (3.4Y.)

National Test House (SR), Chennai

arrefl, =, afterTg

— 600113

Tharamani, C,hen'nai - 600113, Tamilnadu

24CVD2C4N_1

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 3 of 3

This is a Computer Generated Report.

End of Report

S Murali
OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 18 Sep, 2024 17:26 PM



